REAR FOOTRESTS FOR DUCATI MONSTER S2R 1000 2006

REAR FOOTRESTS for Ducati Monster S2R 1000 2006
 
(1)  88450031A
CIRCLIP E-TYPE (PACK OF 10)
 
(2)  24712181A
GUARD FRONT STEP RH
 
(3)  77510311B
SCREW TBEI M5X10
 
(4)  46510101A
REAR RIGHT FOOTREST
 
(5)  82713011A
PLATE (PACK OF 2)
 
(5)  82713011A
PLATE (PACK OF 2)
 
(6)  6BN121507
BALL (PACK OF 10)
 
(7)  77157238B
SCREW TCEIF M8X20 (PACK OF 5)
 
(7)  77157238B
SCREW TCEIF M8X20 (PACK OF 5)
 
(8)  82110681B
FOOTREST PIN
 
(9)  82410701A
BRACKET, PILLION FOOTREST LH
 
(10)  24712191A
GUARD FRONT STEP LH
 
(11)  46510081A
REAR LEFT FOOT-REST
 
(12)  82410691A
BRACKET, PILLION FOOTREST RH
Part number Description
# 1
88450031A
CIRCLIP E-TYPE (PACK OF 10)
# 2
24712181A
GUARD FRONT STEP RH
# 3
77510311B
SCREW TBEI M5X10
# 4
46510101A
REAR RIGHT FOOTREST
# 5
82713011A
PLATE (PACK OF 2)
# 6
80N021507
6BN121507
BALL (PACK OF 10)
# 7
77157238B
SCREW TCEIF M8X20 (PACK OF 5)
# 8
82110681B
FOOTREST PIN
# 9
82410701A
BRACKET, PILLION FOOTREST LH
# 10
24712191A
GUARD FRONT STEP LH
# 11
46510081A
REAR LEFT FOOT-REST
# 12
82410691A
BRACKET, PILLION FOOTREST RH
Here are all the parts relating to the REAR FOOTRESTS of your 2006 Monster S2R 1000. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Ducati Monster S2R 1000 2006
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...